



Interagency Guideline on Opioid Dosing for Chronic Non-cancer Pain: *an educational pilot to improve care and safety with opioid treatment*

Contents

| | | | |
|--|----------|--|-----------|
| Introduction..... | 2 | Part II. Guidelines for optimizing treatment when opioid doses are greater than 120 mg MED per day..... | 9 |
| Part I. Guidelines for initiating, transitioning, and maintaining oral opioids for chronic non-cancer pain..... | 3 | Assessing effects of opioid doses greater than 120 mg MED per day..... | 9 |
| Dosing threshold for pain consultation..... | 3 | How to discontinue opioids or reduce and reassess at lower doses..... | 9 |
| Morphine equivalent dose calculation..... | 4 | Referrals to pain centers..... | 9 |
| When to consider prescribing opioids..... | 4 | Recognizing aberrant behaviors during opioid treatment..... | 9 |
| Principles for prescribing opioids..... | 4 | Reasons to discontinue opioids or refer for addiction management..... | 10 |
| Instituting opioid treatment for chronic non-cancer pain..... | 4 | Referrals for addiction management or opioid agonist treatment..... | 10 |
| Transitioning opioid treatment from acute pain to chronic non-cancer pain..... | 5 | Additional resources..... | 10 |
| Tools for assessing function and pain..... | 5 | References..... | 12 |
| Assessing effects of opioid treatment..... | 5 | Tables | |
| Urine drug toxicology screening..... | 6 | 1. Summary of Recommendations..... | 3 |
| Specialty consultation..... | 7 | 2. Dosing Threshold for Selected Opioids..... | 11 |
| Pain management consultation..... | 7 | 3: MED for Selected Opioids..... | 11 |
| Weaning opioids..... | 7 | | |
| Recognizing and managing behavioral issues during opioid weaning..... | 8 | | |

Introduction

This guideline is part of a year-long educational pilot to improve care and safety when treating chronic non-cancer pain with opioids. Sponsored by the Agency Medical Directors' Group (AMDG), the guideline was developed by the Interagency Workgroup on Practice Guidelines¹ in collaboration with actively practicing physicians who specialize in pain management. It is intended as a resource for primary care providers treating patients who receive health care through state agency programs. It does not apply to the treatment of acute pain, cancer pain, or end-of-life (hospice) care.

Providers prescribing opioids should be aware of the delicate balance between the undertreatment and overtreatment of chronic non-cancer pain. Because high dose opioid treatment can be ineffective and/or unsafe, providers must pay ongoing attention to adverse outcomes of chronic opioid use (Ballantyne 2003).

Recent studies indicate an increase in accidental deaths associated with the use of prescription opioids since 1999 (CDC 2005, Franklin 2005, Paulozzi 2006). At the same time, there has been a dramatic increase in the average daily morphine equivalent dose (MED) of the most potent (Schedule II) long-acting opioids (Franklin 2005). In Washington State, the overall number of opioid-related deaths more than doubled between 1995 and 2004, and prescription opioid-related deaths now exceed non-prescription opioid-related deaths. (Sabel 2006).

The purpose of Part I of the dosing guideline is to assist the primary care provider who does not specialize in pain medicine in prescribing opioids for adults in a safe and effective manner when:

- Instituting or transitioning opioid treatment from acute to chronic non-cancer pain;
- Assessing and monitoring opioid treatment for chronic non-cancer pain; and
- Weaning opioids if an opioid trial fails to yield improvements in function as well as pain.

The purpose of Part II of the guideline is to assist primary care providers in treating patients whose morphine equivalent dose (MED) already exceeds 120 mg per day.

¹ Washington State Department of Corrections; Health; Labor and Industries; Social and Health Services; and Health Care Authority

I. Guidelines for initiating, transitioning, and maintaining oral opioids for chronic non-cancer pain

Part I of the dosing guideline will assist the primary care provider who does not specialize in pain medicine in prescribing opioids for adults in a safe and effective manner when:

- Instituting or transitioning opioid treatment from acute to chronic non-cancer pain;
- Assessing and monitoring opioid treatment for chronic non-cancer pain; and
- Weaning opioids if an opioid trial fails to yield improvements in function and pain.

Dosing threshold for pain consultation

In order to improve the quality of care in the state of Washington, the state agencies, in collaboration with the physician panel, reviewed the available evidence and made the following recommendations:

- In general, the total daily dose of opioid should not exceed 120 mg oral morphine equivalents.
- Rarely, and only after pain management consultation, should the total daily dose of opioid be increased above 120 mg oral morphine equivalents.
- Safety and effectiveness of opioid therapy for chronic non-cancer pain should be routinely evaluated by the prescriber.
- Assessing the effectiveness of opioid treatment should entail tracking and documenting both functional improvement and pain relief.
- A specialty consultation may be considered at any time if there is evidence of frequent adverse effects or lack of response to an opioid trial.

| Table 1. Summary of Recommendations | |
|--|--|
| <p>Prescribing opioid doses up to 120mg/day MED: (Cumulative daily dose when using one or more opioids. See Table 2 for specific opioid thresholds.)</p> <ul style="list-style-type: none"> • No pain management consultation needed if the prescriber is documenting sustained improvement in both function and pain. • Consider specialty consultation² if frequent adverse effects or lack of response is evident in order to address: <ul style="list-style-type: none"> ○ Evidence of undiagnosed conditions; ○ Presence of significant psychological condition affecting treatment; and ○ Potential alternative treatments to reduce or discontinue use of opioids. | <p>Before exceeding 120mg/day MED dose threshold: (Cumulative daily dose when using one or more opioids. See Table 2 for specific opioid thresholds.)</p> <ul style="list-style-type: none"> • Seek pain management consultation³ to address: <ul style="list-style-type: none"> ○ Potential alternative treatments to opioids; ○ Risk and benefit of a possible trial with opioid dose above 120mg/day MED; ○ Assistance with ongoing documentation of improvement in function and pain; and ○ Schedule for follow up with pain management specialist, if necessary. |

² For information on specialty consultations, see page 6.

³ For information on pain management consultations, see page 7.

Morphine equivalent dose calculation

For patients taking more than one opioid, the morphine equivalent doses of the different opioids must be added together to determine the cumulative dose (see Table 3 on page 11 for MEDs of selected medications). For example, if a patient takes six hydrocodone 5mg / acetaminophen 500mg and two 20mg oxycodone extended release tablets per day, the cumulative dose may be calculated as follows:

- 1) Hydrocodone 5mg x 6 tablets per day = 30mg per day.
- 2) Using the Equianalgesic Dose table on page 11 of this guideline, 30mg Hydrocodone = 30mg morphine equivalents.
- 3) Oxycodone 20mg x 2 tablets per day = 40mg per day.
- 4) Per Equianalgesic Dose table, 20mg oxycodone = 30mg morphine so 40mg oxycodone = 60mg morphine equivalents.
- 5) Cumulative dose is 30mg + 60mg = 90mg morphine equivalents per day.

An electronic opioid dose calculator can be downloaded at www.agencymeddirectors.wa.gov/guidelines.asp.

When to consider prescribing opioids

- Other conservative measures have failed (e.g. NSAIDs, tricyclic antidepressants, antiepileptics and non-pharmacologic therapies) and opioids have not been tried.
- Patient has demonstrated sustained improvement in function and pain level in previous opioid trial.
- Patient has no relative contraindication to the use of opioids (e.g. active alcohol or other substance abuse).

Principles for prescribing opioids

- Single prescriber
- Single pharmacy
- Patient and prescriber sign opioid agreement
- Lowest possible effective dose should be used
- Be cautious when using opioids with conditions that may potentiate opioid adverse effects (including COPD, CHF, sleep apnea, history of alcohol or substance abuse, elderly, or history of renal or hepatic dysfunction).
- Do not combine opioids with sedative-hypnotics, benzodiazepines or barbiturates for chronic non-cancer pain unless there is a specific medical indication for the combination.
- Assess function and pain status routinely (see *Tools for assessing function and pain*, page 5).
- Monitor for medication misuse (for a list of drug-seeking behaviors, see *Reasons to discontinue opioids or refer for addiction management*, page 10).
- Random urine drug toxicology screening to objectively assure compliance (see *Urine drug toxicology screening*, page 6).

Instituting opioid treatment for chronic non-cancer pain

Prior to initiating chronic opioid therapy, the prescriber should comprehensively assess the risks and benefits of treatment. The prescriber is responsible for routinely monitoring the safety and effectiveness of opioid therapy in providing pain relief and improving function.

When instituting opioid therapy, both provider and patient should discuss and agree on:

- Risks and benefits of opioid therapy supported by an opioid agreement;
- Treatment goals and provider's established criteria to evaluate the effectiveness of opioid therapy; and
- A follow-up plan with specific time intervals to monitor treatment.

Treatment goals must include improvements in both function and pain while monitoring for and minimizing adverse effects (see *Principles for prescribing opioids*, page 4).

Depression and anxiety disorders are frequently associated with the use of opioids (Sullivan 2005). Extreme caution should be used, and a specialty consultation is strongly encouraged, prior to prescribing opioids when patients have a history of significant psychological conditions such as conversion disorder, somatization, borderline personality, mood disorder, PTSD, or history of alcohol or other substance abuse.

Transitioning opioid treatment from acute pain to chronic non-cancer pain

- **Acute pain** is self-limiting and lasts from a few days to a few weeks following trauma or surgery.
- **Chronic pain** persists beyond the anticipated healing period for the specific disease condition.

The level of pain during an acute phase does not necessarily and accurately predict the pain level in a chronic phase. Thus, opioid dosing for chronic treatment should be assessed and adjusted accordingly (see *Instituting opioid treatment for chronic non-cancer pain*, page 4).

Tools for assessing function and pain

The key to effective opioid therapy for chronic non-cancer pain is sustained functional improvement (Loeser 1989, Devulder 2005). While there is no universally accepted tool to assess opioid treatment, it is important to use a tool that monitors both function and pain. An assessment of function should consistently measure the same elements to adequately determine the degree of progress. The following are functional assessment tools that may be helpful in monitoring your patient's progress:

- **SF36 Health Survey**
<http://www.npecweb.org/clinicaltoolbox.asp?id=26&selMenu=15,0> (Select quality of life tab, RAND 36 Health Survey)
- **QuickDash** for musculoskeletal disorders of the upper extremities
http://www.dash.iwh.on.ca/assets/images/pdfs/quickdash_q.pdf
- **Quality of Life Scale**
<http://www.npecweb.org/clinicaltoolbox.asp?id=26&selMenu=15,0> (Select quality of life tab)
- **Oswestry Disability Index**
http://www.chirogeek.com/001_Oswestry-Disability-level.htm
- **Neck Disability Index**
http://www.chirogeek.com/001_Neck-Disability-Index.htm
- **Short Musculoskeletal Function Assessment.** (See Swiontkowski et al.)

Assessing effects of opioid treatment

Long-term opioid treatment is associated with the development of tolerance to its analgesic effects (White 2004). Evidence is accumulating that opioid treatment may also paradoxically induce abnormal pain sensitivity, including hyperalgesia and allodynia (Mao 2002, Ossipov 2005, King 2005). Thus, increasing opioid doses may not improve pain control and function.

The prescriber should assess the risks and benefits of their patient's current opioid therapy. This assessment should include:

- Function and pain status (see *Tools for assessing function and pain*, page 5);
- Possible adverse effects of current opioid doses;
- Potential psychological condition affecting treatment;
- Possible drug combinations or conditions that may potentiate opioid adverse effects (such as COPD, CHF, sleep apnea, history of alcohol or substance abuse, advanced age, or history of renal or hepatic dysfunction); and
- Any relative contraindication to the use of opioids (active alcohol or other substance abuse, see *Urine drug toxicology screening*, below).

If function and pain do not improve after a sufficient opioid trial, consider discontinuing opioids (see *Weaning opioids*, page 7). When there is evidence of significant adverse effects from opioid therapy, the provider should reduce the opioid dose and reassess the patient's status.

Otherwise, if no reasons for dose reduction or discontinuation are identified, and the prescriber feels (with support of objective measures of pain and function) that the patient is benefiting from current therapy, continuation would be appropriate. Ongoing therapy, however, entails ongoing assessment. The screening described above should be done on a regular basis to assess progression of therapy as the patient's condition changes over time.

Urine drug toxicology screening

Urine drug toxicology screening can improve the prescriber's ability to safely and appropriately manage opioid treatment. Urine toxicology can verify if the patient is taking the prescribed medications. It can also identify if other psychoactive substances are consumed, but not reported, which may impact the patient's safety, function and treatment. The NIDA 5 (National Institute on Drug Abuse) is the most commonly used basic urine drug test that screens for five common drug classes:

- Cannabinoids (marijuana, hash)
- Cocaine (crack)
- Amphetamines (methamphetamines, speed)
- Opioids (heroin, opium, codeine, morphine)
- Phencyclidine (PCP)

The NIDA 5 does not screen for many other drugs of abuse, such as barbiturates, benzodiazepines, hydrocodone, methadone, oxycodone, propoxyphene, or other synthetic drugs. An expanded urine drug toxicology panel can be ordered to screen for these substances.

Positive results from a urine toxicology screen should be interpreted with caution. Over-the-counter medication may occasionally cause a positive result, particularly in the amphetamines and opioids classes. In some circumstances a positive result may require confirmatory tests and consultation with a certified Medical Review Officer (MRO). To locate a MRO in your area, submit a search at the following website:

http://www.aamro.com/registry_search.html

Specialty consultation

Specialty consultation is recommended for ongoing severe pain symptoms with no improvement in function despite treatment with opioids. Consultation should address possible undiagnosed conditions, psychological conditions affecting treatment, and alternative treatments. The type of consultation obtained should be determined by the patient's presenting signs and symptoms. Consultation may be with, but not limited to, a physician specializing in psychiatry, neurology, anesthesiology, pain, physical medicine and rehabilitation, orthopedics, addiction medicine, rheumatology, or oncology.

Chronic opioid treatment can be challenging in patients with symptoms suggestive of mood, anxiety, and psychotic disorders. Consider psychiatric and/or psychological consultation for intervention if a psychological condition is affecting treatment. Patients with signs of alcohol or other substance abuse should be referred to an addiction specialist (see *Referrals for addiction management or opioid agonist treatment*, page 10).

Pain management consultation

Although pain may be relieved at oral morphine doses up to 120 mg per day, pain relief is not necessarily associated with psychological or functional improvement (Moulin 1996). Because sustained functional improvement is so critical to effective opioid therapy for chronic non-cancer pain, the prescriber should ensure that the patient meets the following conditions before considering a dosage above 120mg/day MED:

- There are no significant psychological issues or evidence of drug-seeking behaviors, AND
- The patient has demonstrated improvement in function and pain level previously at a lower dose.

If these conditions are met, the prescriber may seek a pain management consultation for a possible trial with opioid doses above 120mg/day MED.

Consultation with a specialist does not necessitate transfer of the patient's care or ongoing opioid prescribing. However, the consultant should advise the prescribing provider on a pain management plan that may include alternative treatments to reduce or discontinue use of opioids; adequate explanation of the risks and benefits of a possible trial with opioid dosing above 120mg/day MED; and the need for ongoing documentation of improvement in function and pain.

If you need to find a pain management specialist, you may find it helpful to contact one of the following organizations that offer credentialing or certification in pain medicine:

- American Board of Pain Medicine
- American Board of Anesthesiology with certification of added qualifications in pain management
- American Board of Physical Medicine and Rehabilitation
- American Board of Psychiatry and Neurology

In addition, you can find a non-exclusive list of pain specialists at

www.agencymeddirectors.wa.gov/guidelines.asp

Weaning opioids

Not all patients benefit from opioids, and a prescriber frequently faces the challenge of reducing the opioid dose or discontinuing the opioid altogether. From a medical standpoint, weaning from opioids can be done safely by slowly tapering the opioid dose and taking into account the following issues:

- A decrease by 10% of the original dose per week is usually well tolerated with minimal physiological adverse effects. Some patients can be tapered more rapidly without problems (over 6 to 8 weeks).
- If opioid abstinence syndrome is encountered, it is rarely medically serious although symptoms may be unpleasant.
- Symptoms of an abstinence syndrome, such as nausea, diarrhea, muscle pain and myoclonus can be managed with clonidine 0.1 – 0.2 mg orally every 6 hours or clonidine transdermal patch 0.1mg/24hrs (Catapres TTS-1™) weekly during the taper while monitoring for often significant hypotension and anticholinergic side effects. In some patients it may be necessary to slow the taper timeline to monthly, rather than weekly dosage adjustments.
- Symptoms of mild opioid withdrawal may persist for six months after opioids have been discontinued.
- Consider using adjuvant agents, such as antidepressants to manage irritability, sleep disturbance or antiepileptics for neuropathic pain.
- Do not treat withdrawal symptoms with opioids or benzodiazepines after discontinuing opioids.
- Referral for counseling or other support during this period is recommended if there are significant behavioral issues.
- Referral to a pain specialist or chemical dependency center should be made for complicated withdrawal symptoms.

Recognizing and managing behavioral issues during opioid weaning

Opioid tapers can be done safely and do not pose significant health risks to the patient. In contrast, extremely challenging behavioral issues may emerge during an opioid taper (Passik 2006).

Behavioral challenges frequently arise in the setting of a prescriber who is tapering the opioid dose and a patient who places great value on the opioid he/she is receiving. In this setting, some patients will use a wide range of interpersonal strategies to derail the opioid taper. These may include:

- Guilt provocation (“You are indifferent to my suffering”)
- Threats of various kinds
- Exaggeration of their actual suffering in order to disrupt the progress of a scheduled taper

There are no fool-proof methods for preventing behavioral issues during an opioid taper, but strategies implemented at the beginning of the opioid therapy are most likely to prevent later behavioral problems if an opioid taper becomes necessary (see *Instituting opioid treatment for chronic non-cancer pain*, page 4).

Part II: Guidelines for optimizing treatment when opioid doses are greater than 120 mg MED per day

Part II of this dosing guideline will assist the provider in optimizing treatment:

- When assessing effectiveness of opioid therapy in patients whose total morphine equivalent dose exceeds 120 mg per day;
- When reducing the total daily opioid dose; and
- When discontinuing opioid therapy.

Assessing effects of opioid doses greater than 120 mg MED per day

As previously stated, ongoing opioid treatment requires ongoing assessment to optimize therapy. This is important in light of the development of hyperalgesia and other abnormal pain sensitivity with chronic high dose opioid treatment. If, after using the guidelines under *Assessing effects of opioid treatment* (page 5), the prescriber feels that current treatment is not benefiting the patient, a dose reduction or discontinuation is warranted. However, if current treatment is benefiting the patient as demonstrated by objective measures of pain and function, it may be appropriate to continue, while establishing a plan to monitor therapy as the patient's condition changes over time (see *Principles for prescribing opioids*, page 4).

How to discontinue opioids or reduce and reassess at lower doses

Treatment with opioids, even at high doses, does not guarantee freedom from chronic pain, and some patients may actually do better on lower doses of opioids (Mao 2002, Ballantyne 2003). A decrease by 10% of the original dose per week is usually well tolerated. Behavioral issues or physical withdrawal symptoms can be a major obstacle to an otherwise beneficial dose reduction (see *Weaning opioids*, page 7, and *Recognizing and managing behavioral issues during opioid weaning*, page 8).

The prescriber should assess the patient's status after discontinuing or reducing the opioid dose to less than 120mg MED per day. If the chosen assessment tool indicates improved patient status, other than subjective pain complaints, or if there is improvement in opioid-related side effects, maintain the patient off opioids or at the new reduced dose and reassess at a later time.

Conversely, if there is evidence of functional and symptomatic deterioration following opioid taper, the prescriber can resume prior dosing or strongly consider consulting with a pain management specialist to evaluate additional therapeutic options.

Referrals to pain centers

A referral for counseling or other support during opioid taper or dose reduction is recommended if there are significant behavioral issues. In addition, a multidisciplinary pain program may be considered when appropriate to address the psychosocial and cognitive aspects of chronic pain together with patients' physical rehabilitation (Guzman 2002).

Recognizing aberrant behaviors during opioid treatment

Patients who exhibit aberrant behaviors may or may not be at risk for opioid abuse. There is no universally accepted screening tool to predict aberrant behaviors with opioid treatment for chronic pain. However, it is important to identify aberrant behaviors as they can affect the medical management of your patients (see *Reasons to discontinue opioids or refer for addiction management*, page 10).

Patients with a co-morbid psychiatric condition or addiction are at higher risk of uncontrolled opioid use despite their attempts to follow the treatment plan (Streltzer 2001, Streltzer 2006, Passik 2006). Prescribers should seek a

consultation with an addiction specialist if there is co-morbid substance dependence or abuse.

Reasons to discontinue opioids or refer for addiction management

- No improvement in function or pain after opioid trial;
- Opioid treatment produces significant adverse effects; or
- Patient exhibits drug-seeking behaviors or diversion:
 - Selling prescription drugs
 - Forging prescriptions
 - Stealing or borrowing drugs
 - Frequently losing prescriptions
 - Aggressive demand for opioids
 - Injecting oral/topical opioids
 - Unsanctioned use of opioids
 - Unsanctioned dose escalation
 - Concurrent use of illicit drugs
 - Failing a drug screen
 - Getting opioids from multiple prescribers

Referrals for addiction management or opioid agonist treatment

A patient who exhibits overt signs of alcohol or substance use disorder as defined in the current edition of the Diagnostic and Statistical Manual of Mental Disorders fourth edition (DSM) should be referred to an addiction specialist for appropriate treatment. Prognosis is poor for patients with a DSM diagnosis of opioid dependence or opioid abuse who do not receive opioid agonist therapy, such as methadone or buprenorphine (Sees 2000, Kakko 2003).

Methadone can only be provided to treat a DSM diagnosis of opioid dependence through a federally licensed opioid treatment program (OTP). A referral for treatment may be made to any one of the licensed OTPs in Washington State:

- <http://www1.dshs.wa.gov/DASA/services/certification/GB.shtml> and click on Appendix Q.

Buprenorphine or buprenorphine/naloxone may also be prescribed by a qualified physician to treat opioid addiction. Any pharmacy can fill a buprenorphine or buprenorphine/naloxone prescription. To find qualified physicians in Washington, access:

- http://buprenorphine.samhsa.gov/bwns_locator/dr_search.htm

Additional resources

- Department of Social and Health Services (DSHS) Tool Kit to help address drug and alcohol issues in Medicaid patients <http://maa.dshs.wa.gov/pharmacy/ToolKit.htm>
- DSHS Division of Alcohol and Substance Abuse at 877-301-4557
- List of providers for pain management consultation www.agencymeddirectors.wa.gov/guidelines.asp
- Collaborative Opioid Prescribing Education (COPE), an online training to improve doctor-patient communications and collaborative goal-setting. COPE training is available for free CME through the University of Washington CME website at: <http://depts.washington.edu/cme/online/course/EN0705>

| Table 2. Dosing Threshold for Selected Opioids* | | | |
|---|---|---|--|
| Opioid | Recommended dose threshold for pain consult (not equianalgesic) | Recommended starting dose for opioid-naïve patients | Considerations |
| Codeine | 800mg per 24 hours | 30mg q 4–6 hours | See individual product labeling for maximum dosing of combination products. Avoid concurrent use of any OTC products containing same ingredient. See acetaminophen warning, below. |
| Fentanyl Transdermal | 50mcg/hour (q 72 hr) | | Use only in opioid-tolerant patients who have been taking ≥ 60mg MED daily for a week or longer |
| Hydrocodone | 120mg per 24 hours | 5-10mg q 4–6 hours | See individual product labeling for maximum dosing of combination products. Avoid concurrent use of any OTC products containing same ingredient. See acetaminophen warning, below. |
| Hydromorphone | 30mg per 24 hours | 2mg q 4-6 hours | |
| Methadone | 40mg per 24 hours | 2.5-5mg BID – TID | Methadone is difficult to titrate due to its half-life variability. It may take a long time to reach a stable level in the body. Methadone dose should not be increased more frequently than every 7 days. Do not use as PRN or combine with other long-acting (LA) opioids. |
| Morphine | 120mg per 24 hours | Immediate-release: 10mg q 4 hours Sustained-release: 15mg q 12 hours | Adjust dose for renal impairment. |
| Oxycodone | 80mg per 24 hours | Immediate-release: 5mg q 4–6 hours Sustained Release: 10mg q 12 hours | See individual product labeling for maximum dosing of combination products. Avoid concurrent use of any OTC products containing same ingredient. See acetaminophen warning, below. |
| Oxymorphone | 40mg per 24 hours | Immediate-release: 5-10mg q 4–6 hours Sustained Release: 10mg q 12 hours | Use with extreme caution due to potential fatal interaction with alcohol or medications containing alcohol. |

*Meperidine and propoxyphene products should not be prescribed for chronic non-cancer pain pain.

Acetaminophen warning with combination products

Hepatotoxicity can result from prolonged use or doses in excess of recommended maximum total daily dose of acetaminophen including over-the-counter products.

- Short-term use (<10 days) – 4000 mg/day
- Long-term use – 2500mg/day

Key considerations in dosing long acting opioids

- Monitoring for adequate analgesia and use of “rescue” medications (at least until the long-acting opioid dose is stabilized). All new dosage calculations should include consideration for concurrent utilization of short-acting opioids.
- If the patient is more debilitated, frail and/or has significant metabolic impairments (e.g. renal or hepatic dysfunction), consider starting at the lower end of the conversion dose range.
- Always monitor for adverse effects (nausea, constipation, oversedation, itching, etc.)

Equianalgesic dose table for converting opioid doses

All conversions between opioids are estimates generally based on “equianalgesic dosing” or ED. Patient variability in response to these EDs can be large, due primarily to genetic factors and incomplete cross-tolerance. **It is recommended that, after calculating the appropriate conversion dose, it be reduced by 25–50% to assure patient safety.**

| Table 3. MED for Selected Opioids | |
|-----------------------------------|---|
| Opioid | Approximate Equianalgesic Dose (oral & transdermal) * |
| Morphine (reference) | 30mg |
| Codeine | 200mg |
| Fentanyl transdermal | 12.5mcg/hr |
| Hydrocodone | 30mg |
| Hydromorphone | 7.5mg |
| Methadone | Chronic: 4mg† |
| Oxycodone | 20mg |
| Oxymorphone | 10mg |

*Adapted from VA 2003 & FDA labeling

†Equianalgesic dosing ratios between methadone and other opioids are complex, thus requiring slow, cautious conversion (Ayonrinde 2000)

References

- Amato L, Davoli M, Minozzi S, Ali R, Ferri M. Methadone at tapered doses for the management of opioid withdrawal. The Cochrane Database of Systematic Reviews 2005, Issue 3. Art. No.: CD003409.pub3. DOI: 10.1002/14651858.CD003409.pub3.
- Ayonrinde OT, Bridge DT. The rediscovery of methadone for cancer pain management. *Med J Aust* 2000;173:538.
- Ballantyne JC, Mao J. Opioid therapy for chronic pain. *N Eng J Med* 2003;349:1943-1953.
- Caldwell JR, Rapport RJ, Davis JC, Hoffenberg HL, Marker HW, Roth SH, Yuan W, Eliot L, Babul N, Lynch PM. Efficacy and safety of a once-daily morphine formulation in chronic, moderate-to-severe osteoarthritis pain: results from a randomized, placebo-controlled, double-blind trial and an open-label extension trial. *J Pain Symptom Manage* 2002;23(4):278-91.
- CDC. Increase in poisoning deaths caused by non-illicit drugs Utah 1991-2003. *MMWR* 2005;54:33-36.
- Day E, Ison J, Strang J. Inpatient versus other settings for detoxification for opioid dependence. The Cochrane Database of Systematic reviews 2005, Issue 2. Art. No.: CD004580.pub2. DOI: 10.1002/14651858.CD004580.pub2.
- Devulder J, Richard U, Nataraja SH. Impact of long-term use of opioids on quality of life in patients with chronic, non-malignant pain. *Curr Med Res Opin* 2005;21(10):1555-69.
- Eriksen J, Sjogren P, Bruera E, Ekholm O, Rasmussen NK. Critical issues on opioids in chronic non-cancer pain: an epidemiological study. *Pain* 2006 Nov;125(1-2):172-9.
- FDA/CDER Drugs@FDA page. Opana ER label information. Food and Drug Administration website. Available at: <http://www.fda.gov/cder/foi/label/2006/021610s001.021611s001lbl.pdf>.
- FDA/CDER Drugs@FDA page. Duragesic label information. Food and Drug Administration website. Available at: <http://www.fda.gov/cder/foi/label/2005/19813s039lbl.pdf>.
- Fiellin DA, O'Connor PG. Office-based treatment of opioid-dependent patients. *N Eng J Med* 2002;347:817-823.
- Fiellin DA, Kleber H, Trumble-Hejduk JG, McClellan AT, Kosten TR. Consensus statement on office-based treatment of opioid dependence using buprenorphine. *J of Substance Abuse Treatment* 2004; 27:153-159.
- Franklin GM, Mai J, Wickizer T, Turner JA, Fulton-Kehoe D, Grant L. Opioid dosing trends and mortality in Washington State workers' compensation 1996-2002. *Am J Ind Med* 2005;48:91-99.
- Fritz JM, Irrgang JJ. A comparison of a modified Oswestry low back pain disability questionnaire and the Quebec back pain disability scale. *Phys Ther*.2001;81:776-788.
- Gimbel JS, Richards P, Portenoy RK. Controlled-release oxycodone for pain in diabetic neuropathy: a randomized controlled trial. *Neurology* 2003;60:927-34.
- Gold MS, Redmond DE, Kleber HD. Clonidine blocks acute opiate-withdrawal symptoms. *Lancet* 1978;16:599-602.
- Gowing L, Ali R, White J. Opioid antagonist with minimal sedation for opioid withdrawal. The Cochrane Database of systematic reviews 2006, Issue 1. Art. No.: CD002021.pub2. DOI: 10.1002/14651858.CD002021.pub2.
- Guzman J, Esmail R, Karjalainen K, Malmivaara A, Irvin E, Bombardier C. Multidisciplinary bio-psycho-social rehabilitation for chronic low back pain. *Cochrane Database Syst Rev* 2002;(1):CD000963.
- Hansen GR. Management of chronic pain in the acute care setting. *Emerg Med Clin N Am* 2005; 23:307-31.

Interagency Guideline on Opioid Dosing for Chronic Non-cancer Pain

- Kakko J, Svanborg DK, Kreek MJ, Heilig M. 1-year retention and social function after buprenorphine-assisted relapse prevention treatment for heroin dependence in Sweden: a randomised, placebo-controlled trial. *Lancet* 2003;361:662-668.
- Kalso E, Allan L, DelleMijn PLI, Faura CC, Ilias WK, Jensen TS, Perrot S, Plaghki LH, Zenz M. Recommendations for using opioids in chronic non-cancer pain. *Eur J Pain* 2003;7:381-86.
- Kalso E, Edwards JE, Moore RA, McQuay HJ. Opioids In chronic non-cancer pain: systematic review of efficacy and safety. *Pain* 2004;112:372-380.
- King T, Ossipov MH, Vanderah TW, Porr F. Is paradoxical pain induced by sustained opioid exposure an underlying mechanism of opioid antinociceptive tolerance? *Neurosignals* 2005;14:194-205.
- Loser JD, Egan KJ. *Managing the chronic pain patient*. Raven Press, New York; 1989;pp 117-142.
- Maier C, Hildebrandt J, Klinger R, Henrich-Eberl C, Lindena G. Morphine responsiveness, efficacy and tolerability in patients with chronic non-tumor associated pain – results of a double-blind placebo-controlled trial (MONTAS). *Pain* 2002;97(3):223-33.
- Mao J. Opioid-induced abnormal pain sensitivity: implications in clinical opioid therapy. *Pain* 2002;10:213-17.
- Marks CE, Goldring RM. Chronic hypercapnia during methadone maintenance. *Am Rev Respir Dis* 1973;108:1088-1093.
- Morley JS, Bridson J, Nash TP, Miles JB, White S, Makin MK. Low-dose methadone has an analgesic effect in neuropathic pain: a double-blind randomized controlled crossover trial. *Palliative Med* 2003;17:576-87.
- Moulin DE, Iezzi, A. Randomised trial of oral morphine for chronic non-cancer pain. *Lancet* 1996;347(8995):143-48.
- O'Connor PG, Carroll KM, Shi JM, Schottenfield RS, Kosten TR, Rounsaville BJ. Three methods of opioid detoxification in a primary care setting a randomized trial. *Annals of Int. Med.* 1997;127:526-530.
- Ossipov MH, Lai J, King T, Vanderah TW, Porreca F. Underlying mechanism of pronociceptive consequences of prolonged morphine exposure. *Biopolymers* 2005;80(2-3):319-24.
- Passik SD, Kirsh KL, Donaghy KB, Portenoy RK. Pain and aberrant drug-related behaviors in medically ill patients with and without histories of substance abuse. *Clinical J Pain* 2006;22:173-181.
- Paulozzi LJ, Budnitz DS, Xi Y. Increasing deaths from opioid analgesics in the United States. *Pharmacoepidemiol Drug Saf* 2006 Sep;15(9):618-27.
- Roth SH, Fleischmann RM, Burch FX, Dietz F, Bockow B, Rapport RJ, Rutstein J, Lacouture PG. Around-the-clock, controlled-release oxycodone therapy for osteoarthritis-related pain. *Arch Intern Med* 2000;160:853-60.
- Rowbotham MC, Twilling L, Davies PS, Reisner L, Taylor K, Mohr D. Oral opioid therapy for chronic peripheral and central neuropathic pain. *N Eng J Med* 2003;348(13):1223-1231.
- Sabel J, Ossiander E. Drug poisoning deaths in Washington. Presentation at: Epi Brown Bags; August 15, 2006; Olympia, WA.
- Sabel J. Draft Washington State injury and violence prevention plan. Draft chapter on poisoning. March 2007. Department of Health website. Available at: <http://www.doh.wa.gov/hsqa/emstrauma/injury/pubs/icpg/default.htm>
- Savage SR, Joranson DE, Covington EC, Schnoll SH, Heit HA, Gilson AM. Definitions related to the medical use of opioids: evolution towards universal agreement. *J of Pain Symptom Manag* 2003;26:1:655-667.

Interagency Guideline on Opioid Dosing for Chronic Non-cancer Pain

Sees KL, Delucchi KL, Masson C, Rosen A, Clark HW, Robillard H, Banys P, Hall SH. Methadone maintenance vs 180-day psychosocially enriched detoxification for treatment of opioid dependence a randomized controlled trial. *JAMA* 2000;283:1303-1310.

Strain EC, Bigelow GE, Liebson IA, Stitzer ML. Moderate vs high dose methadone in the treatment of opioid dependence a randomized trial. *JAMA* 1999;281:1000-1005.

Streltzer J. Pain management in the opioid-dependent patient. *Current Psychiatry Reports* 2001;3:489-496.

Streltzer J, Johansen L. Prescription drug dependence and evolving beliefs about chronic pain management. *Am J Psychiatry* 2006;163:594-598.

Sullivan MD, Edlund MJ, Steffick D, Unutzer. Regular use of prescribed opioids: association with common psychiatric disorders. *Pain* 2005;119:95-103.

Sullivan MD, Edlund MJ, Zhang L, Unutzer J, Wells KB. Association between mental health disorders, problem drug use, and regular prescription opioid use. *Arch Intern Med* 2006;166:2087-2093.

Swiontkowski MF, Engelberg R, Martin DP, Agel J. Short musculoskeletal function assessment questionnaire: validity, reliability, and responsiveness. *J of Bone and Joint Surgery* 1999;81-A:1245-1260.

Trescot AM, Boswell MV, Atluri SL, et.al. Opioid guidelines in the management of chronic non-cancer pain. *Pain Physician* 2006;9:1-40.

Vernon H, Mior S. The neck disability Index: a study of reliability and validity. *J Manipulative Physiol Ther.* 1991; Sep:14(7):409-15.

Veteran Affairs/Department of Defense. Opioid therapy for chronic pain. *Clinical Practice Guidelines* June 2003. Available at: <http://www.oqp.med.va.gov/cpg/cpg.htm>.

Washington State Pharmacy Association. Long-acting opioids clinical pearls for the Washington rx preferred drug list. *Washington Clinical Pearls*. Available at: <http://www.wsparx.org/WashingtonRx.asp>.

Washington State Department of Labor and Industries. Guidelines for outpatient prescription of oral opioids for injured workers with chronic noncancer pain. *Medical Treatment Guideline* July 2005. Available at: <http://www.lni.wa.gov/ClaimsIns/Files/Providers/ProvBulletins/PbFiles/PB0004.pdf>.

Watson CPN, Moulin D, Watt-Watson J, Gordon A, Eisenhoffer J. Controlled-release oxycodone relieves neuropathic pain: a randomized controlled trial in painful diabetic neuropathy. *Pain* 2003;105:71-78.

White JM. Pleasure into pain: the consequences of long-term opioid use. *Addict Behav* 2004;29:1311-1324.